

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

BOD-11-01-10-02

Product: Laminate floor coverings „**BREEZE LINE, CHARM LINE, COURAGE LINE, TIME LINE, VANITY LINE, VITALITY LINE**“

Customer: ter Hürne GmbH & Co. KG
 Ramsdorfer Str. 5
 46354 Südlohn

Order: Determination of the fire resistance according to DIN EN ISO 9239-1,
 certification according to EN 13501-1

Test report: 279268/1

Test result:

Variants	Property / classification	Declaration according to EN 14041
above named products	Fire resistance according to EN ISO 9239-1, classification according to EN 13501-1	Fire class C _{fi} -s1

Dresden, 10.01.2011

Head of laboratory



Engineer in charge